
CLEAN WATER AMIDST 
BLACK WATER

A NEW OASIS FOR PEAT COMMUNITIES

SMPEI

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA





THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

0101

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

CLEAN WATER AMIDST 
BLACK WATER

A NEW OASIS FOR PEAT COMMUNITIES

SMPEI

0101

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL
[...]
MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

One of the points in Sustainable Development Goals 
(SDGs) for all countries in the environmental sector 
is ensuring that people reach universal access to 
drinking water, sanitation and hygiene by 2030 as 
stated in SDGs 6. 

Clean water with sufficient quantity and quality 
is important in moving toward sustainable 
development. The pledge to “leave no one behind”, 
a commitment not to leave anyone who is less 
fortunate and those in need, should be a priority. 
This is an effort to eliminate inequality in having 
access to drinking water.

Clean water is a fundamental human need so 
that people can live a healthy and productive life. 
Access to clean water, especially drinking water will 
indirectly improve the quality of human resources 
in the future. 

Achieving universal access to safe and affordable 
drinking water by 2030 presents a major challenge 
for all countries. High commitment is crucial in 
realizing easy access to clean water for all levels 
of society. Daily access to clean water is necessary 
to satisfy water needs for household and other 
water needs.  Effective and sustainable water 
management require participation and support 
from various stakeholders to achieve the global 
target of SDG 6 by 2030.

Making progress on SDG 6 will enable and drive 
progress on all the other SDGs, from good health 
and well-being (SDG 3), zero hunger (SDG 
2), gender equality (SDG 5) to environmental 
protection and sustainable socioeconomic growth.

Access to clean water remains a major problem 
for people living in various regions in Indonesia, 
especially those in environments with marginal 
raw water, such as peat water, brackish water or 
polluted water. Communities live on peat land, 
included those in the SMPEI Project intervention 
areas are also facing similar challenge.



Clean Water Amidst Black Water
A New Oasis for Peat Communities

1010

The condition of thick yellow-black peat water has 
become a normal issue for local community in that 
area. In their daily lives, people always use peat wa-
ter for their basic needs such as for bathing, wash-
ing, cooking and other household needs. They have 
no other option but using what are available in their 
surrounding environment.

They have abundant raw water, but unfortunately 
this water cannot be used to meet their needs for 
safe drinking water. Referring to Government Reg-
ulation No. 122/2015 concerning Drinking Water 
Supply Systems, raw water is surface water, ground 
water, rain water, or sea water that can meet cer-
tain quality standards for drinking. The lack of clean 
water source and a limited knowledge about the 
impact of peat water on their health has made the 
local people use peat water for their daily needs.

Some people use rainwater stored in containers 
as their raw water source for their drinking water. 
However, its availability depends on the frequen-
cy of rainfalls in each region. Some other people 
opt to buy drinking water gallon even though they 
have to travel quite a distance from where they live. 
Due to the scarcity of clean water sources, peat wa-
ter has been widely used as an alternative water 
source available in nature.

In fact, water that flows from pure peatlands is 
typically of good quality and can be utilized as a 
source of sustainable drinking water supply. How-
ever, peatlands degradation in recent decades has 
resulted in faster decomposition of peatlands and 
lead to a decline in the quality of peat water. The 
use of peat water directly and continuously over a 
long period without proper processing might have 
impacts on people’s health. 

The decrease in water quality might also increase 
water treatment costs due to carcinogenic by-prod-
ucts in water. To consume peat water as drinking 
water, it needs to go through a further processing 
and apply environmentally friendly innovation in 
processing technologies.

Thus far, the development of methods for treating 
peat water into clean water for safe consumption 
has been intensively initiated. Laboratory scale 
tests such as absorption, filtration, coagulation, 
flocculation, and incorporation of activated carbon 
have been successfully conducted. The combina-
tion of several methods is considered quite effec-
tive and efficient in peat water treatment into clean 
water. It is hoped that the development of peat 
water treatment technology can help communities 
overcome difficulties in accessing clean water for 
safe consumption in their respective areas and help 
achieve SDG 6.



THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1111

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

CHARACTERISTICS OF PEAT WATER BECOME 
THE BIGGEST CHALLENGE FOR PEAT 
COMMUNITIES

02

THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1111

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF REPUBLIC OF INDONESIA



Clean Water Amidst Black Water
A New Oasis for Peat Communities

1212

A water source is considered clean if it fulfills the 
following three conditions:
1.	 Physical requirements, the water is colorless, 

odorless, tasteless, not cloudy, and has a 
temperature below the local air;

2.	 Requirements for bacteria, after going through 
a water examination there are no coli bacteria;

3.	 Chemical requirements, water does not contain 
toxins or mineral substances, as well as  chemical 
substances in large quantities.

The color of peat water can turn to darker brown 
if the content of iron (Fe) dissolved in the water 
increases. Fe in water create metallic taste and be 
unpleasant to drink. If the Fe content is higher, the 
water will have carcinogenic / cancer-triggering 
properties, and may cause tooth decay and 
digestive disorders.

Its spongy nature allows peat soil to store water 
up to 90% of its dry weight or around 850 liters 
of water/m3. The amount of reserved peat water 
remains inadequate to meet large demand for clean 
water of local communities. Peat water has special 
characteristics with parameters of high degree 
acidity (pH between 3-5), intensity of red-brown to 
black color with high organic matter content, high 
suspended sediment concentration, and has high 
concentrations of Fe metal and organic carbon 
(Dissolved Organic Carbon, DOC). 

These characteristics of peat water become the 
biggest challenge when processing peat water 
into a source of clean water. When referring to 
the environmental health quality standards and 
clean water health requirements (Regulation of the 
Minister of Health No. 32 of 2017), this condition of 
peat water does not meet the quality standards to 
turn into clean water. The high DOC indicates that 
peat water requires processing before it can be 
consumed as drinking water.

No.
Water 

parameters
Unit

Water Quality 
Standard (Maximum 

Limit)

1 pH mg/l 6,5 - 8,5

2 Iron (Fe) mg/l 1

3 Fluorida mg/l 1,5

4 Hard water mg/l 500

5 Manganese 
(Mn)

mg/l 0,5

6 Nitrate mg/l 10

7 Nitrite mg/l 1

8 Cyanide mg/l 0,1

9 Detergent mg/l 0,05

10 Total pesticides mg/l 0,1

Turbidity 
≤  25 NTU

Color 
≤  50 TCU

Coliform 
≤  50 

CFU/100ml

E.Coli 
0 CFU/
100ml

TDS 
≤  1.000 mg/l



THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1313

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

APPROPRIATE TECHNOLOGY INNOVATION 
FOR TREATMENT OF BLACK PEAT WATER INTO 
CLEAN WATER

03

THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1313

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF REPUBLIC OF INDONESIA



Clean Water Amidst Black Water
A New Oasis for Peat Communities

1414

SMPEI IPAG development has 
provided easy access to proper 
clean water for people living in 
peat areas

3 IPAG 
Rambaian
Sialang Dua Dahan
Teluk Meranti

6.486 People 
Direct Beneficiary

Like a new emerging oasis in the middle of black 
water, this is an appropriate analogy to describe 
the presence of a Clean Water Treatment Plant 
(IPAG) in three villages in SMPEI project area, 
namely Rambaian Village in Indragiri Hilir District, 
Sialang Dua Dahan Village in Indragiri Hulu District, 
and Teluk Meranti Sub-district in Pelalawan District. 
In 2021, SMPEI project has succeeded in bringing 
IPAG to the community. The IPAG was developed 
to provide easy access to clean water for people 
in peat areas by utilizing marginal water sources 
around people’s dwelling.

The IPAG has been able to respond to problems in 
the community regarding the management of peat 
water. This technology is able to convert the pH of 
acidic water to neutral, able to turn existing water 

sources into clear and odorless drinking water 
by removing turbidity, iron (Fe) and manganese 
(Mn) content. This drinking water supply system is 
designed to meet water needs of the community 
and improve the quality of peat water to become 
clean water that meet health standards for now and 
for several years to come.

The IPAG construction design has the best 
combination method design which is considered 
quite effective and efficient in converting marginal 
water sources such as peat water or river water into 
clean water that is suitable for consumption. In one 
IPAG construction, it is equipped with several parts 
of tool that can process several stages of method 
such as coagulation and flocculation, absorption, 
and membrane filtration, as well as the Reverse 
Osmosis (RO).

PMO SMPEI, IFAD, Village Head, and TK-PPEG 
Group at the Inauguration of IPAG 
in Rambaian Village, Indragiri Hilir Regency



THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1515

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

Handover of IPAG from PMO SMPEI and IFAD to 
the TK-PPEG Group in Sialang Dua Dahan Village, 
Indragiri Hulu District

IPAG in Teluk Meranti Sub-District, 
Pelalawan District

PEAT WATER TREATMENT EQUIPMENT



Clean Water Amidst Black Water
A New Oasis for Peat Communities

1616

In the construction of water treatment plant, needs 
to consider the following:

This water treatment equipment has a clean water 
production processing capacity of 0.8 m3/hour 
which is equipped with intake treatment units, 
coagulation, sedimentation tanks, filtration, storage 
tubes, and reverse osmosis tubes. It requires an 
environmentally friendly chemical input materials in 
the process of converting marginal water into clean 
water, such as lime, aluminum sulfate coagulants, 
and sodium sulfate coagulants. 

For sustainable use, this equipment requires regular 
maintenance, especially in the processing tanks, 
where garbage and sediment will clog the inlet to 
the filter.

Irregular cleaning process will cause clogging of 
the processing structure, and will certainly affect 
the performance of the equipment. To maintain 
its function, the equipment must be cleaned by 
washing or replacing media/filters.

Gallon Water Products from IPAG in Rambaian Village, Indragiri Hilir District

The construction of water treatment plant is 
designed as a complete process installation unit 
with an effective system and simple design. This 
equipment is expected to be a pilot solution 
and can be developed for areas facing the same 
problems in marginal water management.

01

02

03

The location of equipment should be 
free from stagnant water and close to 
main water source;

There must be a management 
team who has received clean water 
treatment training;

Community participation is necessary 
to ensure the continuity of its 
management 



THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1717

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

Stages of Clean Water Treatment for Safe Consumption

pH measurement at the 
main water source

Preparation of a mixed solution 
for the initial stage

Mixing the solution 
with water

Oxidation and coagulation 
stages

Sedimentation Stage
Reverse Osmosis 

Process
Raw water results 
in storage tubes

Water Filtration Stage

Water pH measurement is carried out for the first time to help the effectiveness of the next process in clean 
water treatment equipment. Peat water commonly has an acidic pH ranging from 2.5 – 4.  To neutralize the 
pH, we need to add lime or certain chemicals in the next process.

01

08

02

07

03

06

04

05



Clean Water Amidst Black Water
A New Oasis for Peat Communities

1818

Before starting water treatment process, we need to prepare a chemical mixture solution consisting of 
alum, soda, and raw water. Adding soda (soda ash) and alum is done to improve/increase the pH of the 
water before oxidation process. The chemical formulation process was done in two 35-liter water drums 
with a ratio of alum and soda 1:2 (10 kg of alum and 5 kg of soda). The first drum contains a mixture of 
water and soda, while the second drum contains water and alum. The raw water that has been spiked 
with a chemical mixture solution is then flowed into the first intake pipe to facilitate the aeration and 
sedimentation processes. One drum of a mixture of chemicals and water can be used for 1-month water 
treatment.

Oxidation process is a process of injecting air into raw water in the piping line using a dosing pump, while 
coagulation process is a process of injecting chemicals into raw water. The coagulation is an important 
stage because it affects the effectiveness of the next processing stage. These two processes take place 
simultaneously in pipelines in the first stage to separate the manganese and iron elements in the raw water. 
The result of this process is lumps/sediments/suspended solids.



THE MINISTRY OF ENVIRONMENT
AND FORESTRY REPUBLIC OF INDONESIA

1919

DIRECTORATE OF PEATLAND DEGRADATION CONTROL
DIRECTORATE GENERAL OF POLLUTION AND ENVIRONMENTAL DEGRADATION CONTROL

MINISTRY OF ENVIRONMENT AND FORESTRY OF THE REPUBLIC OF INDONESIA

The purpose of air injection is to make iron (Fe) 
and manganese (Mn) content in raw water reacts 
with oxygen in the air to form iron and manganese 
compounds which can be precipitated. This process 
also removes unwanted toxic gases such as H2S 
gas, methane, carbon dioxide and other toxic gases. 
Factors that might affect this reaction process are 
amount of oxygen/air bubbles contacted in water 
and the degree of acidity (pH of water). The more 
evenly distributed and smaller the air waves blown 
out in raw water, the greater the oxygen reacts. 
The purpose of the oxidation reaction is to make 
compounds in water precipitates.

After the aeration and coagulation processes for 
raw water is complete, then the sediment (sludge) 
will flow to holding tank. There will be two parts 
in this sedimentation process, clean water at the 
tank top and sediment at below the tank. If the 
two parts are separated, it will smooth the multi-
titration process. 

Not all lumps of dirt can be precipitated in the 
sedimentation process. Granular lump of dirt will 
sink in water due to its large and heavy size, while 
small and light dirt will float. To get crystal clear 
water, require a filtering process in a filtration tube 
containing carbon, sand, gravel, giolite and grinsen. 
The water that has passed through sedimentation 
tank is then flowed into the multi-titration filtering 
tank.

The filter media in this filtering tank will be able 
to decompose organic pollutants from peat water. 